Water Quality Report

Upper Klamath and Lost River DEQ
Subbasins Total Maximum e
Daily Load (TMDL) and Water
Quality Management Plan

(WPMP)

December 2010

Last Updated: 12/2010
DEQ 10-WQ-030



This report prepared by:

Oregon Department of Environmental Quality
811 SW 6" Avenue
Portland, OR 97204
1-800-452-4011
www.oregon.gov/deq

Primary Authors: Steve Kirk, Daniel Turner, and Julia Crown

For more information contact:

Steve Kirk, Basin Coordinator
Oregon Department of Environmental Quality
475 NE Bellevue Drive, Suite 110
Bend, OR 97701-7415
(541) 633-2023
kirk.steve@deq.state.or.us

Eric Nigg, Water Quality Manager
Oregon Department of Environmental Quality
475 NE Bellevue Drive, Suite 110
[...]
2,239 farms in Upper Klamath Basin and up to 80% of all irrigated farms in the Upper Klamath Basin.
Principal crops grown in the Project area include alfalfa hay, pasture (for beef), barley, potatoes, and
wheat. Other crops include oats, onions, peppermint, and horseradish. This section presents features of
the Klamath Irrigation Project identified in Figure 1-11.

The A Canal, constructed in 1905, was the first irrigation canal completed on the Klamath Project. The
canal supplies water through subsidiary lateral canals and drains to the majority of the Project. Typical
water diversions through the A-Canal over extended periods of time are on the order of 1,000 cfs.

Clear Lake is located in California and provides storage for irrigation. The Clear Lake dam was originally
constructed in 1910 (and rebuilt in 2003) to prevent the re-inundation of former wetlands in the Tule Lake
area by providing a shallow reservoir to enhance evaporation. Annual evaporation and seepage loses
from this lake account for over half of the average inflow of water to Clear Lake.

Gerber Reservaoir is located on Miller Creek holds an active capacity of 94,270 acre-ft. Construction of
the Gerber Dam was completed in 1925. The reservoir is used to store seasonal runoff to meet irrigation
needs (17,000 acres) primarily for the Langell Valley Irrigation District. Average releases from Gerber
Reservoir for water years 1991 to 2000 were 41,000 acre feet. Average inflow to the reservoir is
approximately 55,000 acre-feet.

The Lost River Diversion Canal begins at the Wilson Dam and ends at the confluence with the Klamath
River. It was constructed in 1912 and improved in 1948. The canal is capable of moving 3,000 cfs either
from the Klamath River during irrigation season, or from the Lost River during periods of high flow in the
Lost River drainage. During irrigation season, water is delivered from the Klamath River using the Miller
Hill Pumping Plant near the Station 48 Drop into the Lost River. Depending on the operational needs,
water that cannot be delivered from Lost River must be delivered from the Klamath River via the Lost
River Diversion Canal.

Tule Lake Sumps: Tule Lake was historically the terminus of the Lost River. However, under high flow
conditions, water from the Klamath River would flow into the Tule Lake via the Lost River Slough. In the
1880's, settlers built a dike across the Lost River Slough to “reclaim” portions of Tule Lake for agriculture
production. Active “reclamation” of Tule began in 1910. In 1932, a dike system was constructed to confine
drainage waters entering Tule Lake to central sump. Following repeated failures of the dikes from higher
flows in the Lost River drainage, Pumping Station D was installed to maintain water levels in the Tule
Lake Sumps and provide water to the Lower Klamath National Wildlife Refuge (NWR). Water discharged
from Pumping Station D is delivered through a 1,220 ft long tunnel beneath Sheepy Ridge to the Lower
Klamath NWR. During irrigation season, most of the water entering Tule Lake is from the Keno reservoir
via the Lost River Diversion Canal at Station 48. In the winter, most of the Lost River flows are diverted
into the Lost River Diversion Canal to Keno Reservoir.

Klamath Straits Drain (KSD) was constructed in 1941 to drain water from the wetlands of the Lower
Klamath National Wildlife Refuge (LKNWR). The KSD was enlarged in 1976 to provide additional capacity
to drain the water from the NWR. Maximum flow is about 600 cfs and is operated by USBR. Water is lifted
by pumps at two locations to discharge water into the Klamath River.

The Ady Canal was constructed in 1912 to control water flow into the Lower Klamath Lake area. The Ady
Canal diverts water from the Keno Reservoir to the Lower Klamath Lake area. Approximately 250 cfs is
diverted for irrigation. During the fall, winter and spring water is also delivered to the Lower Klamath
National Wildlife Refuge.

Lower Klamath National Wildlife Refuge extends over 53,000 acres and was established in 1908 by
President Theodore Roosevelt and is one of the nation’s first refuges for migratory birds. Lower Klamath

OREGON DEPARTMENT OF ENVIRONMENTAL QUALITY 1-19



Upper Klamath and Lost River Subbasins TMDL December 2010

NWR was created after the Congress authorized the Klamath Project in 1905. Following court challenges
from conservationists, USBR drained Lower Klamath Lake and in 1915 reduced the refuge from 80,000 to
53,600 acres freeing up the remaining land for drainage and sale or lease (NRC 2004), Today the
refuge supports important breeding populations of ducks, herons, egrets, terns, avocets, white-faced ibis,
and white pelicans. Approximately 6,000 acres of land within the refuge are leased for agricultural
production that is consistent with waterfowl production in accordance with the Kuchel Act (1964).

1.3.5 Water Management Districts

Water is delivered to the irrigation projects by several canals at A-Canal, Lost River Diversion Channel,
Station 48, North Canal and Ady Canals. Management of water within the federal irrigation project is
largely controlled by individual irrigation and drainage districts (Figure 1-13). Most of the irrigation districts
in Oregon are members of the Klamath Water Users Association. The Klamath Water Users Association
(KWUA) is a non-profit corporation that has represented Klamath Irrigation Project farmers and ranchers
since 1953. KWUA members include rural and suburban irrigation districts and other public

agencies as well as private individuals who operate on both sides of the California-Oregon border. KWUA
represents over 1400 family farms and ranches that encompass over 200,000 acres. The mission of the
organization is to preserve, protect and defend the water and power rights of the landowners of the
Klamath Basin while promoting wise management of ecosystem resources.

Figure 1-13. Water management districts in the Klamath Irrigation Project.

AW

[[] ADY DIST IMP CO

/7)) ENTERPRISE ID
Il HoRSEFLY ID

7777 PINE GROVE ID —

[ PIONEER DIST IMP CO
[ | PLEVNADIST IMP CO

[ KLAMATH DRAIN. DIST SHASTA VIEW ID

[ | KLAMATH ID.

7777} SUNNYSIDE ID

[ LANGELL VALLEY ID ~ | TuLELAKEID
[ wAunD [ VAN BRIMMER DRAIN |
MIDLAND DIST IMP COZ7777 \veSTSIDE DIST IMP C

P CANAL WATER CO. .
L ‘Poe Valley Imp Dist

OREGON DEPARTMENT OF ENVIRONMENTAL QUALITY

1-20



Upper Klamath and Lost River Subbasins TMDL December 2010

1.3.6 Point Sources

A point source is a stationary location or fixed facility, such as an industry or municipality that discharges
pollutants through a defined conveyance, such as pipes, ditches, lagoons or wells. DEQ issues NPDES
permits for sources that discharge pollutants to surface water. NPDES permits fall into two categories:
general and individual.

1.3.6.1 NPDES — General

A general NPDES permit is used to cover a category of similar discharges, rather than a specific site.
DEQ may issue a general permit when there are several minor sources or activities involved in similar
operations that may be adequately regulated with a standard set of conditions. As of January 2010,
there are 53 NPDES general permits for discharge in the Upper Klamath and Lost River Subbasins
(Table 1-4).

Table 1-4. Upper Klamath and Lost River Subbasin — NPDES General Permits
Permit

Type Permit Description Count
GEN12A Stormwater; NPDES sand & gravel mining 3
GEN12C Stormwater; NPDES construction more than 1 acre 36
GEN127 Stormwater; NPDES specific SIC (industrial) codes 13
GEN15B Industrial Wastewater; NPDES petroleum hydrocarbon cleanup 1

Total 53

1.3.6.2 NPDES - Individual

An individual NPDES permit is site-specific; it is developed to address discharges from a specific sewage
or industrial wastewater treatment facility. Individual permits are usually issued for a period of five years.
Individual permits require frequent monitoring by the permittee to assure that permit limitations are being
met. There are 5 individual NPDES permits within the Upper Klamath and Lost River Subbasins (Table 1-
5and

Figure 1-14). Individual permitted sources have the potential to impact surface waters and are examined
in more detail within this TMDL. NPDES permits may be revised when renewed, to ensure that all
permittees are operating in accordance with this TMDL. The four facilities which discharge into the
Klamath River are discussed in detail below and in Chapter 2 while the two facilities which discharge into
the Lost River system are discussed in Chapter 3.

OREGON DEPARTMENT OF ENVIRONMENTAL QUALITY 1-21



Upper Klamath and Lost River Subbasins TMDL December 2010

Table 1-5. Individually permitted sites in the Upper Klamath and Lost River Subbasin. DOM
indicates domestic while IND indicates industrial sources.
Permit Receiving River

Number Legal Name Category Permit Type Waterbod Mile
100701 |City of Klamath Falls| DOM |[NPDES-DOM-C1b Klamath River 251
100700 | SouthSuburban | 5ny \ppES DOM-C1b Klamath River 250.0
Sanitary District
101086 |Collins Products LLC IND NPDES-IW-B20 Klamath River 247.2
100016 | Columbia Plywood |\ | NppESIW-B20 Klamath River 248.5
Corporation
100670 Henley School DOM | NPDES-DOM-Da Lost River 194
Klamath Irrigation Unnamed Lost River tributary
102541 District IND | NPDES-W-BLS |7\ i = 1214782421532 258

Figure 1-14. NPDES Permitted Discharge Locations, Klamath River.

City of Klamath Falls Sewage Treatment Plant The City of Klamath Falls operates a wastewater
treatment plant (WWTP) under NPDES permit number 100701 issued by the DEQ. The sewage
treatment facility utilizes activated sludge as the principal process to meet secondary treatment. The
plant unit processes include coarse screening, influent pumping, grit removal, comminution, primary
sedimentation, activated sludge aeration, secondary clarification, and disinfection. The plant is currently
designed to handle 6 million gallons per day (MGD) of municipal wastewater. Treated effluent from the
wastewater treatment system discharges into Keno Reservoir at River Mile 251 via an outfall structure.

OREGON DEPARTMENT OF ENVIRONMENTAL QUALITY 1-22



Upper Klamath and Lost River Subbasins TMDL December 2010

Spring Street WWTP sends reclaimed water to the Klamath Cogeneration power plant owned by Pacific
Klamath Energy, for use as cooling water in the plant’'s cooling tower and condensers. The power plant is
a 300 to 500 MW (net), natural gas-fired, combustion turbine-based, combined-cycle facility. The facility
is located on 15 acres of land currently owned by Collins Products southwest of the City of Klamath Falls.
Approximately 75% of the reclaimed cooling water is evaporated in the cooling process. The 25%
remaining is cooling tower blow down that is piped back to the Spring Street facility, where it is cooled
with well water as required by the Reclaimed Water Use Plan and dechlorinated before discharging to the
City’s outfall serving the Spring Street facility. The average daily volume of reclaimed water was 2.63
MGD from March 2006 through February 2007. During the cool season, or when power production is
reduced, wastewater effluent flow is split to reclaimed water production and discharge to the Klamath
River through outfall 001 at River Mile 251.

South Suburban Sanitary District South Suburban Sanitary District (SSSD) operates a wastewater
treatment facility in Klamath County under NPDES permit number 100700 issued by the DEQ. The South
Suburban facility utilizes waste stabilization ponds as the principal process for secondary treatment.
Treated water is discharged to Keno Reservoir at R.M. 250. The plant is currently designed to handle 2.3
MGD of municipal wastewater.

The treatment plant consists of four lagoons; two aerated treatment lagoons and two holding ponds. Prior
to discharge to the lagoons wastewater is sent through the washer/compacter to remove primary solids.
Wastewater is disinfected using chlorine gas before entering a 700 ft. chlorine contact basin. Treated
effluent discharges to a drainage ditch where it co-mingles with both city and county drainage ditches
before entering Keno Reservoir.

The effluent from the South Suburban facility discharges into Lake Ewauna (Klamath River) at River Mile
250. Before the wastewater enters the Klamath River, however, the discharge actually first enters a ditch
next to the discharge box within the treatment facility. The SSSD discharge flow is then mixed with the
City and County drainage ditches and diffuses through a small wetland area across the railroad tracks via
the Transfer Pump Station. Once in the “canal” the wastewater flows north for approximately ¥ mile and
enters the river near the railroad trestle.

Collins Products, LLC

Collins Products, LLC maintains NPDES permit number 101086. Though the facility is permitted to
discharge treated effluent to the Klamath River, Collins Products has very limited, occasional discharge to
the Klamath River since approximately 2005. Collins Products currently discharges 100% of its treated
wastewater to a constructed wetlands for treatment, evaporation and seepage into the ground.

Though not currently in use, the facility maintains two outfalls to the Klamath River. Outfall No. 001 is
permitted to discharge treated industrial process water with mass limits on TSS and BODs (5-day
Biochemical Oxygen Demand) and limits on pH. Outfall No. 003 can discharge sanitary wastes with
limitations on pH, chlorine residual, total suspended solids (TSS), BODs(5 day test for biochemical
oxygen demand),, and Fecal Coliform. Both outfalls discharge to a drainage ditch at west end of aerated
treatment ponds and mix together before discharging to the Klamath River.

The facility currently produces particleboard and hardboard. The plywood plant has been dismantled.
The hardboard lift station treats the industrial wastewater for solids and oil and grease prior to pumping to
the industrial treatment lagoons; the particleboard lift station pumps only non-contact cooling water. The
combined industrial effluent is treated in two settling basins before entering the three aerated, industrial
wastewater treatment lagoons. Treated industrial flows to the treatment wetland averaged about four to
five hundred thousand gallons per day in 2007. Sanitary wastewater is treated with a grinder and a single
aerated lagoon. The effluent from the sanitary lagoon is chlorinated in a contact basin prior to being
discharged. The existing NPDES permit authorizes the treated sanitary effluent to be discharged to a
ditch where it mixes with the industrial effluent prior to entering the Klamath River. At the time of the last
inspection, the sanitary wastewater flows averaged between twenty and twenty-two thousand gallons per
day.

OREGON DEPARTMENT OF ENVIRONMENTAL QUALITY 1-23



Upper Klamath and Lost River Subbasins TMDL December 2010

Columbia Plywood Corporation

Columbia Plywood Corporation operates under NPDES permit number 100016. There are currently two
wastewater outfalls at the facility. Outfall number 001 is permitted to discharge process wastewater with
mass limits on BODs and total suspended solids, and limits on pH and oil and grease. Outfall number
002 discharges non-contact cooling water with limits on flow, temperature, pH and oil and grease. The
wastewater discharged from 001 is treated in an aeration basin and settled in a settling/storage pond prior
to discharge into the Klamath River. In 2008, Columbia Plywood discharged 12 days during the year.
During those days, flows averaged 1,491 gallons per day from Outfall 001 and 0 gallons per day from
Outfall 002.

In addition to these discharges, the company also utilizes a portion of the Klamath River for storing and
transporting the logs used in their operations. The facility ties the logs into bundles, and places them into
the river using an A-Frame hoist which slowly lowers the bundle into the river. The mill then sorts and
stores the floating bundles, and pushes them to the plant’'s entrance. The binders on the bundle are
removed and logs are individually lifted out of the river with a crane and placed onto a conveyor, which